CLINCHER

® O ®

\

® @
= »'

 ©
-

° N

]

=

©

©

VISTA FRONTAL DO FRONTE

0 | @ | e AuN RP) wex12 A3054.000.000
|21 & (WY, A11ROIN0
28 | 10 | A assmed £-11 19.007.000.000
27| 08 | P AN oA Cr Meco A% 1000200
|26 | of | e ALY A8 0t Moo 431.X0002.000
X | o | muow 0o 80 Armwor 19.030.001.900
| 2 | @ | 8000 owvmooe 19.08.000.000
-
21 | o | 80 £ cewenm 19.030.000.000
x| o |oow o 19.213.000.000
19 | @ | Mo i 00 80 £ coum 19.031.000.000
181 | 07 | BUOW DHWTERM 0O PEDA.
18 | 07 | Awo AX PN £ w0 1.032.000.000
17 |01 | SOW 04 coumt 19.08.000.000
16| 02 | oW 00 w0 19,005 000.000
15 | o | suow P 00 B 19.037.000.000
N\ [0 | o [ 2o w o0 s 19.034.000.000
" mem 19.014.000.000
o | o2 | Mo 0o PR 011.31.000.000
] 01| a4 au 19.010.000.000
8 01| Wem 00 A 19.006.000.000
7 o1 _| suec/o._ 0o weane 19,008 599.000
&1 | or | ooemeoow 18.022.000.000
6 Q2| NN ACKN._ 0O FNONTE 19.006.000.000
« | or | o som a2 07.077.000.000 ‘ or 1 Ape 10004000000
“ 01 | PRV, CMR SEXT. WIZXES B/ S/9°-M12%00 P34 19.040.000.000/19.041.000.900 ; :: M&m :::m
| { ot |FE 14.062.000.000 T_|_or | oo 19.001.000.000
% _| o1 _| aeuwwon 0o montE 19.013.000.000 = | ane = 0
Y | @ | mew. 00 weone 19.21.000.000
¥ | @ |mew AN o L oo 2.200.005.000 WOUISTRUE DE SIS LORUNM LTDR
X | o3 | AoRol Sommed W a2 130001000 @ fowd A Adenw X
Ee == A MIRUNR":: 7.
35|z | AW ALPN OB L Wiz G3.045.000.000 CERoEn . 20 DOG oe-1Eedd
o Of | A AU OB C wsrte 0 108,004,000 o ands - oanadioans cowdr
31| G2 | A ALY O CLE/ S/ 0P/ 3/ 70| 12.058,000.000/19.00%.000.000 |
T e A CATALOGO PEDALEIRA | 19.000.000.000




CLINCHER

CLINCHER
19.000.000.000
5.6 01 Locking nut 88.000.629.230
55 01 Pusher spring 19.020.000.000
5.4 01 Lock spring 69.127.000.000
5.3 01 Staple pusher bar 19.018.000.000
5.2 01 Pusher bar 5/8” 69.132.000.000
5.1 01 Pusher bar %" 69.131.000.000
5 01 Staple pusher assembly 19.018.999.000

POS. QTY. DESCRIPTION PART NBR.
45 01 Hex nut M12 07.077.000.000
44 01 Hex bolt M12x45 f/ 5/8” M12x60 f/ %4” 19.040.000.000
19.041.000.000
43 01 Foot 19.002.00.0000
39 01 Pusher 19.013.000.000
37 02 Bolt 19.021.000.000
36 02 Allen bolt M10x25 02.200.005.000
35 03 Hex nut M8 03.133.001.000
34 01 Threaded bar M8 09.066.001.000
33 02 Allen bolt M4x12 03.045.000.000
32 04 Allen bolt M4x12 03.106.004.000
31 02 Allen bolt M6x60 f/5/8” — M6x70 f/ %" 12.038.000.000
19.026.000.000

POS. QTY. DESCRIPTION PART NBR.




CLINCHER

30 02 Allen bolt M6x12 03.054.000.000
29 02 Allen bolt M8x12 03.129.003.000
28 10 Elastic ring E-11 19.027.000.000
27 08 Allen bolt M8x20 03.133.002.000
26 01 Allen bolt M8x20 03.133.002.000
24 04 Pusher link bushing 19.039.001.000
23 02 Pusher link 19.039.000.000
22 01 Internal guide 19.019.000.000
21 04 Drive link 19.030.000.000
20 01 Inferior arm shaft 19.033.000.000
19 02 Pin 19.031.000.000
18.1 02 Pedal bushing 19.028.000.000
18 02 Pin 19.032.000.000
17 01 Column bushing 19.038.000.000
16 02 Bar bushing 19.035.000.000
15 01 Upper arm bushing 19.037.000.000
13 03 Lower arm bushing 19.034.000.000
11 02 Spring 19.014.000.000
10 02 Pedal spring 03.131.000.000
9 01 Guide cover 19.010.000.000
8 01 Pedal bar 19.005.000.000
7 01 Magazine sub-assembly 19.008.999.000
6.1 01 Bender 19.022.000.000
6 02 Drive bar 19.006.000.000
4 01 Pedal 19.004.000.000
3 01 Bender arm 19.003.000.000
2 01 Fronte 19.011.000.000
1 01 Body 19.001.000.000
POS. QTY. DESCRIPTION PART NBR.




